SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 4 / 10MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Date: 26,.DEC.2017 11:55:46

Date: 26 DEC.2017 12:05:24

Spectrum | n =
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 23.00 dém  Offset 5.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbieitFhack 5 . | SPURIGIECHBEKABS Ty
Line _$PURIOUS INE_ABS PABS {\ Line SPURIOUS_LINE_ABS. PASS ’nl
10 dBm T \ 10 dBm } ‘
0 dBm | ! 0 dem H‘ l\
-10 dem J 1\ -10 dem ’f b
| SPURIOUS_LINE_ABS_ [ I i R {
20 derm ]\ / 1 -2pldem | l\
-30 w.‘," ‘\ T } | -30 Hem £ .rJ} ‘..‘.‘!
| j \ T
-0 defrr - F. \r\\ il \ 40 bem | o — N— /
\ /M u S | ﬂ‘ / \ / J \ ),,/'\—‘ \J . } \'.
50 dom " e } ~ ] ‘en “'\'E'” i [ e Nl \
o ARV SV TR P VT PP W S Bt N
-0 dem -60 dem
70 dem 70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz | (|'Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170169 GHz -27.26 dém 1.745 Ghz 1.755 Ghz 100.000 kHz 1.75442 GHz 20.38 dBm -0.62 d&
1.709 GHz 1.710 GHz 100,000 kHz 1.70955 Gz -32.43 dbm 1.755 GHz 1.756 GHz 100,000 kHz 1.75500 GHz -31.52 dBm -13.52 dB
1710 GHz 1720 GHa 100.000 kHz 171058 GHz 20.58 dBm 1.756 GHz 1.765 GHz 1.000 MHz 1.76350 GHz -27.73 dBm -14.73 dB
- —
i . i 1 o

Lowest Band Edge / Full

RB

Highest Band Edge / Full RB

o
Spectrum | see n v
Ref Level 23.00 dBm  Offset 5.00 di Mode Auto Sweep Ref Level 23.00 dém  Offset 5.00 db Mode Auto Sweaep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbiiGhack m EIRHE CHYEKABS AARS
Line _$PURIOUS INE_ABS PABS SPURIOUS _LINE_ABS PASES
10 dem
o T e 0 g A A e A
dém f } ¥ T
-10 dBm ‘l \ -30 dem
| SPURIOUS_LINE_ABS_ | i‘ \
-20 dBm ] 30 dem
. \ h
-30 dem 4 A 50 dem L = N
30 dam I-' 40 dBm "J
50 dBm 50 dBm
-60 dam -60 dem
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz_|||Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70897 GHz -29.00 d&m -16.00 d& 1.745 GHz 1.755 GHz 100.000 kHz 1.74855 GHz 3.56 dBm -26.44 dB
1.709 GHz 1710 GHz 100.000 kHz 1.70998 GHz -32.56 dBm -19.56 d& 1.755 GHz 1.756 GHz 100,000 kHz 175503 GHz -31.81 dBm -18.81 dB
1,710 GHz 1.720 GHz 100,000 kHz 171583 GHz 4,06 dem -25.94 dB 1.766 CHz 1765 GH2 1.000 MH2 1.75648 GHz ~27.19 dBm -14.10 dB
i i (| )
Date: 26.DEG.2017 11:58 02 Date: 26.DEC.2017 12.07:40
Sporton International (Kunshan) Inc. Page Number : A88 of A143
TEL : +86-512-57900158 Report Issued Date : Feb. 12,2018
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : IHDT56XA5

Report Template No.: BU5-FGLTE Version 1.6




SPORTON LA

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 4/ 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 23.00 dBm
SGL Count 100/100

Offset 5.00 dB Mode Auto Sweep

Sp

Ref Level 2300 dém Offset 5.00 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
20 dbiniFhack m | SPURIRHECHBEKABS FTAE
Line EPURIOUS INE_ABS PABS ﬂ Line SPURIOUS, INE_ABS PASS ﬂ‘
10 dBm / \ 10 dbm f
0 dém 0 dBm - \
i [
-10 dBm " H -10 dem T
| SPURIOUS_LINE_ABS_ iJ \ ‘ |
20 derm — H -20,dBm i "
30 dem J l - -30|dem f Jr
; nJM'I’"m e \1 H [ \ - “ W/ L [y, i
40 dagh bt u 0 i T L 0 Hem . / |
\ | | A\ f
50 dim 1\ l Ia M, J ke FERY)| e Yo “ J Lt I HUM !
v w} Rl eVl «. (P il wvw g —
50 dBm 60 dBm
70 dam 70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz || Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70197 GHz -34.56 d&m 1.56 dg 1.745 GHz 1.755 GHz 100.000 kHz 1.75441 GHz 19.39 dBm -10.61 dB
1.709 GHz 1710 GHz 100.000 kHz 1.70999 GHz -33.65 dBm -20.65 8 1.755 GHz 1.756 GHz 100,000 kHz 175500 GHz -33.33 dBm -20.33 dB
1,710 GHz 1.720 GHz 100,000 kHz 171062 GHz 18.72 dBm -11.28 dB 1.766 CHz 1765 GH2 1.000 MH2 1.76339 GHz 35.27 dBm -52.97 dB
- ——
]—' [ | AX ‘"[ (| ]
Date: 26.DEC.2017 11:56:54 Date: 26.DEC.2017 12:06:32
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum | see n v
Ref Level 23.00 dBm  Offset 5.00 di Mode Auto Sweep Ref Level 23.00 dém  Offset 5.00 db Mode Auto Sweaep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbiiGhack m EIRHE CHYEKABS ks
Line _$PURIOUS INE_ABS PABS SPURIOUS _LINE_ABS PASES
10 dem
od corserl it oo A Rt 0 g A e -
-10 dBm [ \ -30 dem
| SPURIOUS_LINE_ABS_ { ‘ \
-20 dBm 30 dem
) JJ ‘\ 5 L\ L
E Y ~ 0 de o -
o cem W»WW""‘W s m ! ! L
i 40 dBm
50 dBm 50 dBm
-60 dam -60 dem
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz_|||Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70900 GHz -28.28 dBm -15.28 d8 1.745 GHz 1.755 GHz 100.000 kHz 1.74897 GHz 3.00 dém -27.00 dB
1.709 GHz 1710 GHz 100.000 kHz 1.71000 GHz -33.55 dBm -20.55 8 1.755 GHz 1.756 GHz 100,000 kHz 175500 GHz -33.39 dBm -20.39 dB
1,710 GHz 1.720 GHz 100,000 kHz 171653 GHz 2.74 dém -27.26 dB 1.766 CHz 1765 GH2 1.000 MH2 1.78617 GHz 28.04 dBm -15.04 dB
i i (| )
Date: 26.DEG.2017 11:59.10 Date: 26.DEC.2017 12.08:48
Sporton International (Kunshan) Inc. Page Number : A89 of A143

TEL : +86-512-57900158
FAX : +86-512-57900958

FCCID:

IHDT56XA5

Report Issued Date : Feb. 12,2018

Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 4 / 15MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Date: 26,.DEC.2017 12:12:29

Date: 26 DEC.2017 12:22:08

] o
Spectrum | n =
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 23.00 dém  Offset 5.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 fugrwr
20 bt TN | SPURIGINECHBEKABS_ T ;
Line _$PURIOUS INE_ABS PABS \ Line SPURIOUS_LINE_ABS. PASS {I
10 dém ‘ ‘ 10 dem } ‘l
0 dem H 0 dBm f \
-10 dem JJ \l -10 dBm !
| SPURIOUS_LINE_ABS_ / / ]'\
-20 dem / L\ ‘pl‘ -2 em J t
| \
30 dem ¥ i } -ap em H'f
| / 1
40 dBm ...f*"’{ Ly [ _4b 4B | Mo,
— v | . # 1Y b
Il by 1 i o A P
50 dam e - L Tl 0 diyn it 3 d N
- Ml | Nt g o ittt | Nerngd
-0 dem -60 dBm
70 dem 70 dem
Start 1,7 GHz 3003 pts Stop 1.725 GHz_| || 'Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious EmiSSi"'I's | | | | Spurious Emissions
_Range Low Range Up REBW Freguency Pawer Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170900 GHz -33.37 dém 1.740 Ghz 1.755 Ghz 100.000 kHz 1.75414 GHz 20.60 dBrm -0.40 d&
1.709 GHz 1.710 GHz 150.000 khz 1.70589 GHz ~28.67 dbm 1.755 GHz 1.756 GHz 150,000 kHz 1.75802 Gz -28.55 dBm -15.65 de
1710 GHz 1.72s oz 100,000 kHz 171083 GHz 21.06 dBm 1.756 GHz 1.765 GHz 1.000 MHz 1.75602 GHz -35.13 dBm -22.13 dB
- —
I . i 1 )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 26.DEC.2017 12.14.45

Date: 26.DEC.2017 12.24:24

Spectrum = Spe n =
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep RefLevel 23.00 d&m  Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 RIECHBEKABS_ FTy T
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10dem
0 dam [ . - ; 0 derm S B o
' l
-10 dbm H -10 dem
| SPURIOUS_LINE_ABS_ } | \
-20 dem f t -2p dem ]\
\
-30 dem ! 4 -80 dBm i
T e
-40 dom -40 dBm . M
50 derm: 50 dem
-60 dem -60 dem
-0 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -31.15 dém -18.15 d& 1.740 GHz 1.755 Ghz 100.000 kHz 1.74687 GHz 1.99 dBm -28.01 d&
1.709 GHz 1.710 GHz 150,000 khz 1.70999 GHz -34.07 dBm -21.07 8 1.755 GHz 1.756 GHz 150,000 kHz 175505 GHz -34.11 dBm -21.11 dB
1.710 GHz 1.725 GHz 100,000 kHz 172117 GHz 2.24 dim -27.76 dB 1.756 GHz 1765 GH2 1.00D Mz 175743 GHz 30,35 dBm 1735 B
i ) i =

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XA5

Page Number 1 A90 of A143
Report Issued Date : Feb. 12,2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 4 / 15MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum %

Ref Level 23.00 dBm  Offset 5.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 2300 dém Offset 5.00 dg
SGL Count 100/100

Mode Auto Sweep

Date: 26.DEC.2017 14:14:47

Date: 26 DEC.2017 14:15:22

@1 AvgPwr (@1 avgPwr
20 dbiniFhack m | SPURIRHECHBEKABS aaks
Line EPURIOUS INE_ABS PAES ﬂ Line SPURIOUS, INE_ABS PASS F
10 dBm i \ 10 dBm J l\
0 dBm ! 0 dBm
i l
-10 dBm ‘J + -10 dem —
| SPURIOUS_LINE_ABS_ ( |l J \
20 derm 20 dBm
- il 7l
-30 dem "\ 1 | -34 Bm l f k
-40 dem o \ | -4 #Bm I t L
L w j ‘I\ ! ‘ i k\ ]
somn N R foan 4 S
v~ I | {1 o
i e § -
50 dem y L P P
70 dam 70 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz || start 1.74 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170850 GHz -37.50 dém 4.50 d& 1,740 GHz 1.755 GHz 100.000 kHz 1,75415 GHz 16.50 dBm -11.50 dB
1.709 GHz 1.710 GHz 150,000 khz 1.70995 GHz -30.69 dém -17.69.d8 1.755 GHz 1.756 GHz 150,000 kHz 175501 GHz -30.39 dBm -17.39 dB
1,710 GHz 1.725 GHz 100,000 kHz 1.71088 GHz 18.61 dBm -11.39 dB 1.766 CHz 1765 GH2 1.000 MH2 175608 GHz -38.90 dBm ~56.650 dB
- ——
i | L il (| ™)

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 26.DEC.2017 121553

Date: 26.DEC.2017 12.25:32

Spectrum = Spe n =
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep RefLevel 23.00 d&m  Offset 5.00 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 RIECHBEKABS_ VT
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
0 dem LI .,W_\ 0 By a
-10 dam J -10 dem
| SPURIOUS_LINE_ABS_ } l \
-20 dem (J \ 20 dBm \1
-30 dem 50 dBm
7 ! =
WMW-«M-'L’ " k et P g
40 dem -40 dBm Nt
.50 dem 50 dem
-60 dBm -60 dBm
70 dm 70 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz_||[['Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70886 GHz -30.59 dém -17.59 d& 1.740 GHz 1.755 Ghz 100.000 kHz 1.74648 GHz 1.09 dBm -28.91 d&
1.709 GHz 1.710 GHz 150,000 khz 1.70951 GHz -35.73 dBm 227308 1.755 GHz 1.756 GHz 150,000 kHz 175500 GHz -35.36 dBm -22.36 dB
1.710 GHz 1.725 GHz 100,000 kHz 1.71930 GHz 1.49 dém -28.51 dB 1.756 GHz 1765 GH2 1.00D Mz 175706 GHz 30.85 dBm 1789 B
i ) i =

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XA5

Page Number

1 A91 of A143

Report Issued Date : Feb. 12,2018

Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 4/ 20MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 23.00 dBm  Offset 5.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 2300 dém Offset 5.00 dg
SGL Count 100/100

Mode Auto Sweep

| SPURIOUS_LINE_A

@1 AvgPwr (@1 cvgPwr
20 deiitdhack - | SPURIRHE CHEEKABS RABS
Line _$PURIOUS INE_ABS ‘ \VA 55 Line _$PURIOUS_LINE_ABS, PASS ﬂ
10 dBm —i 10 dém , \
0 dém / \l 0 dém / \
-10 dém + -10 dBm
e M

Bm:

-20 dBm |J

.

Bm:

-30 dBm

8 dom

Date: 26.DEC.2017 134506

-40 dBm
Y UL, MJN
e, A i ?Ldér A
- 'l ] b ! 1 H
LS SO L N S IO A B JET AN L |
-50 dBm -60 dBm
-70 dam -70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1,70892 GHz -35.97 dém 1.735 GHz 1.755 GHz 100.000 kHz 1.75391 GHz 20.06 dBm -9.94 db
1.709 GHz 1.710 GHz 200,000 kHz 1.70999 GHz -32.65 dBm 1,755 GHz 1.756 GHz 200,000 kHz 1.75500 GHz -30.57 dBm -17.57 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.71107 GHz 20.55 dBm 1.756 GHz 1.765 GHz 1.000 MHz 1.75600 GHz -37.18 dbm -24.18 dB
- ——
i [l il [1 Ed

Date: 26 DEC.2017 13:54:12

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 26.DEC.2017 13.46.24

Spectrum | see
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep RefLevel 23.00 d&m  Offset 5.00 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack — RIECHBEKABS_ FTy T
Line _$PURIOUS INE_ABS ‘ PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm | 10 dBm
0 dem — . ; ‘,_1 0 dBo — A — V\
-10 dam I -10 dBm
| SPURIOUS_LINE_ABS_ [ 1 ‘
-20 dem -20 dem
f' i \
-30 dem ; -3 dBm
IS B R ol N — -
-40 dem ~40 dBm o
.50 dem 50 dem
-60 dBm -60 dBm
70 dm 70 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70861 GHz -31.86 dém -18.86 d& 1.735 GHz 1.755 Ghz 100.000 kHz 1.74420 GHz 1.16 dBm -28.84 dB
1.709 GHz 1.710 GHz 200,000 kHz 1.70998 GHz -35.75 dBm -22.75 8 1.755 GHz 1.756 GHz 200.000 kHz 175504 GHz -35.91 dBm -22.91 dB
1.710 GHz 1.730 GHz 100,000 kHz 171692 GHz 1.42 dém -26.58 dB 1.756 GHz 1768 GH2 1,000 Miz 175716 CHe 37.64 dBm 1064 B
i X i w

Date: 26.DEC.2017 13:53:36

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XA5

Page Number 1 A92 of A143
Report Issued Date : Feb. 12,2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 4 / 20MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum %

Ref Level 23.00 dBm  Offset 5.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 23.00 dBm
SGL Count 100/100

Offset 5.00 d& Mode Auto Sweep

Date: 26.DEC.2017 13.46.08

@1 AvgPwr (@1 avgPwr
20 dbieitFhack — | SPURIGIECHBEKABS AP
Line _$PURIOUS INE_ABS ‘ n}‘»‘« 55 Line _$PURIOUS_LINE_ABS, PASS ﬂ
10 dem u \ 10 dBm I ‘
0 dBm ; l 0 dBm i I
|
-10 dBm 1 -10 deém I,JI
| SPURIOUS_LINE_ABS_ | \ / l
-20 dBm /' T ‘\ -zj Bm "
\
-30 dem ‘L | | -3q dBm 1 : ]
| n i) i u
I - T - mh
/ﬂ [ H ! { | “| JJH \‘.
; -5b dibm 3 /
- ] T T T T = |
[ o gt [ LL.%. PUTTIN R fﬁ g et W.,\,M WS b enethin
B i
70 dam 70 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70895 GHz -37.75 dém 4.75 d& 1,735 GHz 1.755 GHz 100.000 kHz 1,75301 GHz 19.03 dBm -10.57 dB
1.709 GHz 1.710 GHz 200,000 kHz 1.71000 GHz -33.53 dém -20.53 d8 1.755 GHz 1.756 GHz 200.000 kHz 175504 GHz -31.68 dBm -18.68 dB
1,710 GHz 1.730 GHz 100,000 kHz 171100 GHz 19.08 dBm -10.92 dB 1.766 CHz 1768 GH2 1,000 Miz 175800 GHz 3531 dBm Z26.31 dB
- ——
i | L il (| ™)
Dete: 26.0EC.2017 13:45:51 Date: 26.DEC.2017 13:54:41
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum (| spe n v
Ref Level 23.00 dBm  Offset 5.00 di Mode Auto Sweep Ref Level 23.00 dém  Offset 5.00 db Mode Auto Sweaep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack — RIECHBEKABS_ VT
Line _$PURIOUS INE_ABS ‘ PABS Line _$PURIOUS_LINE_ABS PASES
10 dem - 10 dém
0 dam prom S A B L e sy v i e L \\
-10 dBm .r | —1t1 dBm
| SPURIOUS_LINE_ABS_ J \ l
-20 dBm i 72|:| dBm t
| 5(h |
30 dem -39 dBm
I /\r l“-., { L\
40 dam g Z40 dem
50 dBm 50 dBm
-60 dBm -60 dBm
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz | |[start 1.735 GHz 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170898 GHz -31.49 dém -18.49 d 1,735 GHz 1.755 GHz 100.000 kHz 1,74426 GHz 0.24 dém -29.76 dB
1.708 Ghz 1.710 GHz 200,000 kHz 1.70954 GHz -36.18 dém -23.15d8 1.755 GHz 1.756 GHz 200.000 kHz 175501 GHz -36.66 dBm -23.66 dB
1,710 GHz 1.730 GHz 100,000 kHz 171894 GHz 0.11 dém -29.89 dB 1.766 CHz 1768 GH2 1,000 Miz 175802 GHz 32 .46 dBm 216,46 dB
Il i 1 ™

Date: 26.DEC.2017 13:53:21

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XA5

Page Number 1 A93 of A143
Report Issued Date : Feb. 12,2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Date: 26.DEC.2017 17:49°51

Date: 26 DEC.2017 18:04:45

Spectrum x| spe n 7
Ref Level 22.40 dbm  Offset 4.40 dB Mode Auto Sweep RefLevel 22,40 d2m  Offset 4.40 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
hech & | SPURIAHECHBERABS_.
Line _$PURIOUS INE_ABS PABS / \ Line 'I—'I/‘R JUS_LINE_ABS PASS
10 dBm Tt 10 dBm (
od | 1 0 dBm (
-10 dem l -10 dBm—{—
| SPURIOUS_LINE_ABS_ H\ ]
-20 dBm ‘f’\ -a0 dem J
-30 dBm -30 dBejy
[ U
1 \ \
-40 dem L \VW/, 40 dpm-Af \
A -
-50 dem K B FENES
S N —
L L/‘/ f] ]
-60 dBm ) -60 dBm o
70 dem 70 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||['Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'"i“i'"l‘s | | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
815.000 MHz 823.000 MHz 100.000 kHz 822,54046 MHz -46.19 dém -33.19 d8 847.000 MHZ ﬁsﬁ%mz 100.000 kHz a‘t_?ﬁ: MAz 20.05 dBm —-SWI
823.000 MHz 824,000 MHz 20.000 kHz 923.99850 MHz -23.23 dBm -10.23 dB 543,000 MH= 850,000 MHz 20.000 kHz 243 00150 MHe ~25.78 dbm o078 db
£24.000 MHz 526000 MHz 100.000 kHz 624.27073 MHz 21.01 deém -6.09 d& £50.000 MHz 860.000 MHz 100.000 kHz 850, 46454 MHz -46.24 dBm -33.24 db
.
i J1 L i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 26.DEC.2017 17.53.07

] o
Sy rum :%:‘ Sp n 7
Ref Level 22.40 dBm  Offset 4.40 dB Mode Auto Sweep RefLevel 22.40 dém  Offset 4.40 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek | SPURIRHECHBIEKABS . L
Line _$PURIOUS INE_ABS PABS Line 'PllH[}HIH INE_ABS PASS
10 dBm [ ¥ T 10 dbrf 2
1
od [ ‘\ 0 den "
|
10 dem -10 dLrﬁ :
| SPURIOUS_LINE ABS_ k !
20 dem l L‘\ 20 gBm l
-30 dm - dBm \g\
-40 dBm /U'/M -40 dBm """J
/ .
-50 dem = -50 dBm e =
e e
-60 dem — = -60 dBm e
- I P S PSR, oy ] .
70 dBm 70 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“issi"'i'; | | | | Spurious Emissions
___Range Low Range Up REW Freguency Pawer Abs ALimit Rangelow |  Rangeu, | RBW | Frequenc | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz §22,99600 MHz -37.45 dém -24.45 d& 847.000 MHZ ﬁsﬁ%mz 100.000 kHz a‘t_?ﬁg MAz 12.91 dBm -1?WI
823.000 Mrz | 824,000 Mhz 20.000 kHz 823,55950 MHz -28.28 dém -15.25 d8 849,000 MHz 850000 MHz 20,000 kHz £49,00050 MHz -29.45 dBm -16.45 dB
£24.000 MHz 526000 MHz 100.000 kHz 624.99500 MHz 12.00 dBm -17.10 dB £50.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -36.21 dBm -23.21 db
.
I 1 i

Date: 26.DEC.2017 18.01:29

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : IHDT56XA5

Page Number 1 A94 of A143
Report Issued Date : Feb. 12,2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Date: 26,.DEC.2017 17:51:29

] m
Spectrum | n 7
Ref Level 22.40 dbm  Offset 4.40 dB Mode Auto Sweep RefLevel 22,40 d2m  Offset 4.40 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svgPwr
heek £ X | SPURIAHECHBEKABS _.
Line _$PURIOUS INE_ABS PABS ]f \ Line I—'I}‘ JUS_LINE_ABS PASS
10 dem f 1‘ 10dBm |r
0 di — 0 dBm ‘[
-10 dem LI 10 dom—|}
| SPURIOUS_LINE_ABS_ i /
20 dBm v -20 dem
-30 dBm f | 30 doy
[ n i\
-40 dam k\M <40
50 dem A A ....‘[' Jyertdnm \- =
— =
| L/ \\J [
-60 dBm - -60 dem
S—— — A A | |
70 dam -70 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious EmiSSi"'I's | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822, 54046 MHz -48.06 dBm -35.06 d& £47 000 MAZ | 840-000 W 100.000 kHz 54573626 W 19.17 dBm -mml
822.000 Mz | 824.000 Mz 20.000 kiz 923.59950 Mz “25.11 dom s1211d8 949.000 MHz | 850,000 MHz 20,000 kHz 849,00050 MHz -25.23 dbm -12.28 de
524.000 MHz 826,000 MHz 100,000 kHz 524,25475 MHz 19.50 dBm -10.40 d8 50,000 M= 560000 Mz 150.000 ke 550 42450 Mie 541 dom e atdn
e ——
.
Il [ ] i 7 Y

Date: 26 DEC.2017 18:06:23

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 26.DEC.2017 17.54.45

Spectrum = Spe n v
Ref Level 22.40 dBm  Offset 4.40 dB Mode Auto Sweep RefLevel 22.40 dém  Offset 4.40 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek | SPURIRHECHBIEKABS . L
Line _$PURIOUS INE_ABS PABS Line _$PURIDUS_LINE_ABS PASES
10 dBm T = \ 10 d:f \
y /» \\ ‘
|
-10 dem ‘ - -10 dBm i
| SPURIOUS_LINE ABS_ | ‘ |
20 dem J \% 20 g J
-30 dBm dem
=
-40 dem /V/ 40 dBm '\”J\\
-50 dém — -50 dBm
| e —
-60 dém - — -60 dBm - E—
70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
£15.000 MHz | £23.000 MHz 100,000 kiz 522,99600 Mnz -30.58 dém ~26.69 dB §47.000 MHz | 849,000 MMz 100,000 Kiz T TR _mml
523.000 MH2 | B4.000 MHz 20.000 kiz 823,55650 MHz ~29.66 dbm -16.66 d8 849,000 MHz 850000 MHz 20,000 kHz £49,00050 MHz -30.05 dBm -17.05 dB
824.000 MHz £26.000 MHz 100.000 kHz 824.59640 MHz 11.67 dEm -18.33 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -39.58 dbm -26.58 db
.
I J1 L i

Date: 26.DEC.2017 18.03:07

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XA5

Page Number 1 A95 of A143
Report Issued Date : Feb. 12,2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 26.DEC.2017 18:10:34

Spectrum | n 7
Ref Level 22.40 dbm  Offset 4.40 dB Mode Auto Sweep RefLevel 22,40 d2m  Offset 4.40 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svgPwr
hech y A& | SPURIAHECHBIEKABS_|
Line _$PURIOUS INE_ABS PABS |(‘ \I Line 'I—'IIRI[]\IH(‘ NE_ABS. PASS
10 dem ‘l 10dBm
o di [ ‘l 0 dém ) l
-10 dem | -10 dem
| SPURIOUS_LINE_ABS_ \ j
20 dBm -20 dem /
0 dom / \]L /”l\ 2 dem—lt
. A 1
J Wl L \
50 dam s M, ol =ay
e [~ S -
N | T T "
-60 dBm 60 dBm ~.
S
70 dam -70 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz | ||['Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E'"i“i'"l‘s | | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
515.000 MRz 823,000 MHz 100,000 kHz 822,53247 MRz -46.48 dBm -33.48 0B B4E 300 MIE | 84500 Wi 100 000 kHz e 20,99 dBm _gml
823.000 Mrz | 824.000 Mhiz 30.000 kHz 823,35650 MHz -20.67 dém “7.67 dB 949,000 MHz | 850000 MHz 30,000 kHz 849,01149 MHz -21.12 dBm -5.12 dB
£24.000 MHz 527000 Mtz 100.000 kHz B24.25524 MHz 21.07 dBm -8.93 d8 850.000 MHz 860.000 MHz 100.000 kHz B850,47453 MHz -46.77 dBm -33.77 dB
e ——
.
) | [ i 1 ™

Date: 26 DEC.2017 18:22:11

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spe n v
Ref Level 22.40 dBm  Offset 4.40 dB Mode Auto Sweep RefLevel 22.40 dém  Offset 4.40 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek £ T | SPURIRHECHBIEKABS . L
Line _$PURIOUS INE_ABS PABS | Line _$PURIOUS NE_ABS. PASES
10 dBm . - 10 divo:
od }' "'1\ dem \1
10 dem . -10 dBm i
| SPURIOUS_LINE ABS_ ! \
20 dem l 20 dBm l
-30 dBm -30 dem
e -
40 dBm / -0 dem e
[~ e
L —
-50 dém = -50 dBm
B
U B 4.@"-\/ \M\\\-r‘-‘,—-n—,_, -
60 dB M -60 dem —
70 dem 70 dem
Start 815.0 MHz 3003 pts Stap 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz §22,98801 MHz -30,78 dem -17.70 06 B4E 300 MIE | 84500 Wi 100 000 kHz e 565 dbm -ZUWI
823.000 Mrz | 824.000 Mhiz 30.000 kHz 823,35750 MHz -28.53 dém -15.53 d8 949,000 MHz | 850000 MHz 30,000 kHz £49,00050 MHz -29.61 dBm -16.61 dB
£24.000 MHz 527000 Mtz 100.000 kHz 82573576 MHz 9.23 dBm -20.77 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,02498 MHz -37.29 dBm -24.29 dB
.
I J1 L i

Date: 26.DEC.2017 18:13.50

Date: 26.DEC.2017 18:25:27

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XA5

Page Number 1 A96 of A143
Report Issued Date : Feb. 12,2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 5/ 3MHz / 16QAM

Lowest Band Edge / 1 RB Highest Band Edge /1 RB
o
Spectrum | n v
Ref Level 22.40 dBm  Offset 4.40 db Mode Auto Sweep Ref Level 22.40 dém  Offset 4.40 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
heck | SPURIAHECHBIEKABS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS) NE_ABS. PASS
10 dem 10 dBm [ |
od 0 dem } !
-10 dBm -10 dBm
- SFORIOUS. TRE A5 ]
-20 dBm -20 dem T
i i J
-30 dBm / “u { ¥ dBm ‘\ } \
-40 dem i ! A 4[& dem—H
[ WL \
50 dem — Lo sobe -
— f——
e L’, - P
60 dBm - 60 dBm e
70 dam -70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,50849 MHz -49.72 d&m -36.72 d8 846.000 MHz 849,000 MHz 100.000 kHz 848,74376 MHz 19.25 dBm -10.75 dB
£23.000 MHz 824,000 MHz 30.000 kkz 923,99550 MHz -22.73 dm -9.73.d8 849,000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -22.96 dBm -9.96 d8
£824.000 MHz 827,000 MHz 100,000 kHz 824,26224 MHz 19.43 dBm -10.57 dB 50,000 MHz 850.000 MH2 100.000 kHz BEO. 43457 MHZ 45,44 dBm 36,44 dB
e ——
.
]—' [ | AX “[ (| ]
Date: 26.DEC.2017 19:36:26 Date: 26.DEC.2017 19:37:49
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum =[] Spe n v
Ref Level 22.40 dBm  Offset 4.40 dB Mode Auto Sweep Ref Level 22.40 dém  Offset 4.40 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
T T | SPURIRHECHBIEKABS . £
Line _$PURIOUS INE_ABS PABS | Line _$PURIOUS NE_ABS. PASES
10 dem 10 dém
P, Corrmerenll
/ e e ey
od - . dem *
! | ‘
-10 dem L 4 [||-10 dem i
| SPURIOUS_LINE AB5_ / i
20 dem J 20 dem ‘
-30 dBm ' 30 dem
d ’[% k\ w
-40 dBm -40 de;
[ m v —
P R,
50 dem 50 dBm =
J ’_M\,,,,»--M e
SN 60 dBm ]
70 dBm 70 dBm
Start 815.0 MHz 3003 pts stop 827.0 MHz | || Start 846.0 Mnz 3008 pts Stop 860.0 Mz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,99600 MHz -30.89 dem -17.89 d& 546,000 MHZ 549,000 MAzZ 100,000 kHz B47.33516 1MHZ 5.28 dbm 21,72 0B
£23.000 MHz 824,000 MHz 30.000 kkz 923,95850 MHz -29.99 dm -16.95 8 849,000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -30.58 dBm -17.58 d8
824.000 MHz 827.000 MHz 100.000 kHz 682516434 MHz £.07 dém -21.93 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -36.43 dbm -23.43 dB
.
i i (| )
Date: 26.DEC.2017 181528 Date: 26.DEC.2017 18:27:05

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XA5

Page Number 1 A97 of A143
Report Issued Date : Feb. 12,2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 5/ 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 22.40 dBm  Offset 4.40 dB Mode Auto Sweep

SGL Count 100/100

Sp

Ref Level 2240 dém  Offset 4.40 dg
SGL Count 100/100

Mode Auto Sweep

Date: 26,.DEC.2017 1831:16

Date: 26 DEC.2017 18:42:54

@1 AvgPwr (@1 avgPwr
Yo = | SPURIRHECHBEKABS ]

Line _$PURIOUS INE_ABS PABS |F \i Line _$PURIOUS_LINE AHé PASS
10 dBm T 10 dBm (‘
od ’/ ! 0 dBm ) L
-10 dém f \ -10 dBm ]
| SPURIOUS_LINE_ABS_ |‘ h] r 1
-20 dBm r 3 -20 dem

{ AL
-30 dBm j ‘ﬁ\ — E BI dem T \ "}] \
-40 dBm M ! f[ \l‘ de;‘;: ’ J}J
1
g A / W \ A | RIS \ A
S0 derm: —— - 150 -
‘_/_‘f- ) . N
e nd ~
60 ga- - -60 dem
S T e — —— e
70 dBm -70 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz | (|| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

15.000 MHz 823,000 MHz 100.000 kHz £22,63636 MHz -46.09 d&m -33.60 d& §44.000 MHz 849.000 MHz 100.000 kHz 848.68781 MHz 21.36 dBm -5.64 d&

823.000 MHz 524.000 MHz 50.000 kHz 823.99451 MHz -23.11 dBm -10.11 dB 543,000 MH= 850.000 MHz '50.000 kHz 849,00150 MHz -23.22 dBm -10.22 dB

824.000 MHz 529,000 MHz 100.000 kHz 824.32717 MHz 20.50 dBm -9.40 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,33467 MHz -47.16 dBm -34.16 dB

e ——
'
]—' [ | AX “[ (| ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 26.DEC.2017 18:34.32

Date: 26.DEC.2017 18:46:10

Spectrum = Spe n
Ref Level 22.40 dBm  Offset 4.40 dB Mode Auto Sweep RefLevel 22.40 dém  Offset 4.40 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek | SPURIRHECHBIEKABS . L
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
e P, m/@-mmww\ i UL
od { b g dem
I 1 I
10 dem ! %10 dem
| SPURIOUS_LINE ABS_ J \ \
20 dem f : ‘J-ED dem |
-30 dBm -30 dem l
[— [y
e \
-40 dem - -40 dBm -
I e,
-
-50 dém -50 dBm
= -
- S Sy -—"‘——.,4.___‘_
Bm -60 dBm o ]
70 dBm 70 dem
Start 815.0 MHz 3003 pts Stap 829.0 MHz ||| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Pawer Abs ALimit Rangelow |  Rangeu, | RBW | Frequenc | Powerabs | ALimit
£15.000 MHz | £23.000 MHz 100,000 kriz 522,96204 Mnz ~32.10 dém -18.10 d& 544 D0n MHE | 849 PtD Wiz 100,000 Kiz e T 706 com -zzﬁl
823.000 Mrz | 82+4.000 Mz £0.000 kHz 823,35051 MHz -28.62 dém -15.62 d8 849,000 MHz 850000 MHz 50,000 kHz £49,00150 MHz -30.55 dBm -17.55 dB
£24.000 MHz 529000 MHz 100.000 kHz £26.84456 MHz 7.20 dBm -22.80 dB 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -39.66 dBm -26.66 dB
.
I J1 L i

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XA5

Page Number 1 A98 of A143
Report Issued Date : Feb. 12,2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 5/ 5MHz / 16QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB
m
Spectrum | n v
Ref Level 22.40 dBm  Offset 4.40 db Mode Auto Sweep Ref Level 22.40 dém  Offset 4.40 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
heck | SPURIAHIECHBIEKABS _.
Line _$PURIOUS_| INE_ABS PABS (’\ Line _$PURIOUS_LINE "-\Hﬂ PABS
10 dém \I 10 dBm T
od J ¢ 0dBm }f \
-10 dém IJ I\ -10 dBm {
| SPURIOUS_LINE_ABS_ { a P \
-20 dBm } -20 dem: {
f i P T
' I \
-40 dBm hWL 1 /\ 40 dem wﬂm
50 dBm . / Shon), il - b M
! ] e AR AT WA ™
T ™
-60 dBm -60 dem
et S I N
70 dBm -70 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,62837 MHz -48.92 d&m -35.92 d8 §44.000 MHz 849,000 MHz 100.000 kHz 848,66783 MHz 19.73 dBm -10.27 dB
£23.000 MHz 824,000 MHz 50.000 khz 923,95750 MHz -23.57 dBm -10.57 8 849,000 MHz 850,000 MHz 50.000 kHz 849,00749 MHz -23.93 dBm -10.98 d8
824.000 MHz £29.000 MHz 100.000 kHz 624.32218 MHz 18.02 dBm ~11.08 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.36464 MHz -48.84 dbm -35.84 dB
e ——
'
]—' [ | AX “[ (| ]
Date: 26.DEC.2017 18:32:54 Date: 26 DEC.2017 18:44:32
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
Spectrum | see n v
Ref Level 22.40 dBm  Offset 4.40 dB Mode Auto Sweep Ref Level 22.40 dém  Offset 4.40 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Frecs | SPURIRINECHBEK 85 :
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
PPNV SO ST P, At A TNl e g
od {t""""‘ dem
-10 dBm - \l 10 dém
| SPURIOUS_LINE_ABS_ } L \
-20 dem ||l 2o dem
| ; \
-30 dBm -30 dem
i
B e
-40 dBm / -40 dem I
[ S
-50 dem — = -50 dem —
{-- ]
~’-’”’-— B ——t
i -60 dem e——
70 dBm -70 dem
Start 815.0 MHz 3003 pts stop 820.0 MHz | || Start 844.0 Mnz 3008 pts Stop 860.0 Mz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 923.000 MHz 100.000 kHz §22.985801 MHz -32.22 dém -19.22 d& 544.000 MAZ '849.000 MAZ 100.000 kHz 946.67962 MHZ ©.72 dBm —24.28 db
£23.000 MHz 824,000 MHz 50.000 khz 923,99650 MHz -29.70 dBm -16.70 8 849,000 MHz 850,000 MHz 50.000 kHz 849,00450 MHz -31.95 dBm -18.95 de
824.000 MHz £29.000 MHz 100.000 kHz 6826.82967 MHz 5.82 dém ~24.17 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -39.19 dbm -26.19 dB
'
i i (| )
Date: 26.DEG.2017 15:36 10 Date: 26.DEC.2017 18.47:48

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XA5

Page Number

1 A99 of A143

Report Issued Date : Feb. 12,2018

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 5/ 10MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum | n 7
Ref Level 22.40 dBm  Offset 4.40 dB Mode Auto Sweep Ref Level 22.40 dém  Offset 4.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
hech : | SPURIRHECHBEKABS_. R
Line _$PURIOUS INE_ABS PABS \ Line SPURIOUS_LINE_ABS. PASS I\
10 dBm \ 10 dBm {‘ ‘
od | 0 dBm J \
-10 dem } 1 -10 dBm t
SPURIOUS_LINE_ABS_ J \ {f |
20 dem = 20 dem
an A ﬂ [
-30 dBm j‘ t H "'\ -3o|dem h + ;
-40 dBm AJ \ | J‘ 4o gem ‘ / \t
“u L [ A d
r L i, J ot Wl
<0 dém P ey R e e
.a:y’:}gm i 60 dBm \/\" A /
S A ' - 7
70 dem 70 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz | ||'Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,93207 MHz -46.58 dBm §39.000 MHz 849,000 MHz 100.000 kHz 548 43556 MHz 21.18 dbm -5.92 d&
523,000 MHz £24.000 MHz 100,000 kHz 923,39850 MHz -32.58 dbm 549,000 MHz 850,000 MHz 100,000 kHz 849,00749 MHz -32.79 dBm -19.79 dB
£24.000 MHz 534.000 MHz 100.000 kHz 62461439 MHz 21.16 dBm 850.000 MHz 860.000 MHz 100.000 kHz 850,12488 MHz -47.43 dBm -34.49 dB
T
i . i 1 o

Date: 26,DEC.2017 1851:58

Date: 26 DEC.2017 19:03:47

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 26.DEC.2017 185515

Date: 26.DEC.2017 19.07:05

Spectrum = Spe n v
Ref Level 22.40 dBm  Offset 4.40 db Mode Auto Sweep RefLevel 22.40 d&m  Offset 4.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
heek EIRHECHBEKARS .
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
[ P S PP S o G A i
od : \
-10 dBm \ -10 dém
SPURIOUS_LINE ABS_ | l
20 dem / l‘\ 20 dem |
/ 1
/ \ )
-30 dBm ”,...-’ H|l-=0 derm
] \
40 dBm
—__
pm—— S—
-50 dem """““L
—_
60 dem 60 dBm T
70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||('Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,08601 MHz -36.07 dem -23.07 d& 539.000 MHZ 849,000 MHZ 100,000 kA2 892.17163 MHz 405 dbm _25m|
523,000 MHz £24.000 MHz 100,000 kHz 82397552 MHz -31.18 dBm -18.18 8 843.000 MHz 850.000 MHz 100,000 kHz 849,00549 MHz -33.35 dBm -20.35 dB
£24.000 MHz 534.000 MHz 100.000 kHz £28.05095 MHz 3.92 dBm -26.08 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.45455 MHz -40.82 dBm -27.82 dB
.
I X i -

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XA5

Page Number

1 A100 of A143

Report Issued Date : Feb. 12,2018

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum | n 7
Ref Level 22.40 dBm  Offset 4.40 dB Mode Auto Sweep Ref Level 22.40 dém  Offset 4.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 avgPwr
hech | SPURIAHIECHBIEKABS _. H—py
Line EPURIOUS INE_ABS PABS Line SPURIOUS, INE_ABS PASS 1|
10 dém \ 10 dBm | \
od J l 0 dem }f \
-10 dBm I } -10 dBm |
SPURIOUS_LINE_ABS_ J \ f |
20 dBm ] \ 20 derm f \
-30 dBm j *H rﬁ‘ ! —aﬁ e ,ﬂ‘ - 1
-40 dBm nl\}m | [ \ 40 |dBm l‘ 1\{
)
oo . , ! : 1 o b ‘ | e .
/"”’ - A oV TR »J\/-"/ L Sl o e RN ['\
50 dBm 60 dBm X
S A m A 7
70 dam -70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz | ||'Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up REW Freguency Power Abs AL Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 822.88412 MHz -48.56 dém .56 dB 839.000 MHz ﬁsﬁ%mz 100.000 kHz a??ﬁ MAz 18.88 dBm -uml
923.000 Mrz | 824,000 Mz 160.000 khz 823,58651 MHz -33.0 dém -20.05 d& 849,000 MHz | 850000 MHz 100,000 kHz 849,00450 MHz -31.08 dBm -13.98 dB
£24.000 MHz 534,000 MHz 100,000 kHz 824,50441 MHz 19.66 dBm -10.34 dB 550,000 MHz B80.000 MHz 100000 kHz £ED.12458 MHz ~49-34 cbm 3634 b
.
)i | [ i 1 ™

Date: 26,.DEC.2017 185336

Date: 26 DEC.2017 19:05:25

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[—] o
Spectrum = Spe n v
Ref Level 22.40 dBm  Offset 4.40 dB Mode Auto Sweep Ref Level 2240 dém  Offset 4.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
T EIRHECHBEKARS .
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
od e ) i etV ary STV | 0 ﬁ;ﬁwwwww Prosnagion. \
-10 dBm ! -10 derm
SPURIOUS_LINE ABS_ \ \
20 dem [ \1 -‘ 0 dBm S
-30 dBm A o |[|£50 dem A
-40 dBm = -40 dBm \k
L [ ———
50 dam 50 dem [
—— -
-0 dem 60 dBm
70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs ALimit Range Low Range Up RBW Frequency Pawer Abs ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,08601 MHz -35.82 dem 22,82 d& 539.000 MHZ I 549,000 MAzZ l 100,000 kHz ! 542.32168 MHZ I 327 dbm I 26.73 0B
£23.000 MHz 824,000 MHz 100.000 kHz 923,99351 MHz -32.27 dém -19.27 8 849,000 MHz 850,000 MHz 100,000 kHz 849,00350 MHz -34.21 dBm -21.21 dB
824.000 MHz £34.000 MHz 100.000 kHz 6830.47852 MHz 2.79 deém -27.21 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -40.76 dbm -27.76 db
.
i i (| )
Date: 26,DEG.2017 15:56 54 Dete: 26.DEC.2017 19.08:44
Sporton International (Kunshan) Inc. Page Number : A101 of A143
TEL : +86-512-57900158 Report Issued Date : Feb. 12,2018
FAX : +86-512-57900958 Report Version : Rev. 01
FCC ID : IHDT56XA5 Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 7 / 5SMHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Ref Level 25.50 dBm
SGL Count 100/100

Offset 5.50 dB

Mode Auto Sweep

Spectrum

Ref Level 2550 deém Offset 5.50 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 cvgPwr
Limit Gheck PAES 5y SRIRE CHBIEL 285 _ PABS
20 BN —FPuRIOUS [ INE_ABS PABS r‘ Fihe 'P”Rli IS_LINE_ABS, PASS
10 dBm | 10 dém | ‘
0de J [ 0 dBm |
10 dam f \ -10 dBm f \_|
20 dam. | 1 N 0 dem |
SPURIOUS_LINE_ABS_ [ l ﬂ J ﬂ j ‘
a0 dam l | '““‘B"“ } \ = (
( 40 dem A 5
40 dom M ] !.H lL\‘JJ / ’ I ../ \ Wl ﬂm
W
I W B
-50 dBm
W’ A
U -60 dBm
-60 dBm
-70 dBm
-70 dam
Start 2.565 GHz 10005 pts Stop 2.595 GHz

Etort 2,475 Ghz 8004 pts Stop 2.505 6Hz | ||5-ERe v
Spurious Emissions . Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALil 2,565 GHz 2.570 GHz 100.000 kHz 2.56965 GHz 21.34 dBm -8.66 db

2.475 GHz 2.490 GHz 1.000 MHz 249039 GHz -50.31 dém -25.31 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -16.44 dBm -6.44 dB

2,480 GHz 2.495 GHz 1.000 MHz 2.49161 GHz -33.09 d&m -20.69 dé 2.571 GHz 2.575 GHz 1,000 MHz 2.57405 GHz -23.56 dBm -13.56 dB

2,455 GHz 2.496 GHz 50.000 kHz 2.49559 GHz -30.48 dBm -17.43 dB 2.575 GHz 2.576 GHz 1,000 MHz 2.57501 GHz 35.89 dbm Z22.89 db

2,496 GHz 2.505 GHz 100,000 kHz 2.50036 GHz 21.27 dBm -8.73 d& 5.576 GHz 5.595 GHz 1,000 MHz 5.57808 GHz ~37.08 dbm ~12.08 dB

Y
Il . i 1 T

Date: 25.DEC.2017 16:50:57

Date: 25.DEC.2017 17:01:41

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 25.50 dBm
SGL Count 100/100

Offset 5.50 dB

Mode Auto Sweep

Ref Level 2550 dém  Offset 5.50 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr AvgPwr
Limit ¢heck PABS | SPURIGIECHBIEKABS PABS
20 uprr T - - 2U dpm N - 3 >
ine PURIOUS INE_ABS PABS ine PURIOUS_LINE_ABS PASES
10 dBrm 10 dBm
ods
-10 dem \—\
N Aam. \ |
SPURIOUS_LINE ABS_
-30 dBm \-».
o
-40 dBm o T
- RO
¥ 50 dBm S
-50 dBm M |
-60 dBm
60 dBm
-70 dem
70 dBm
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.505 GHz J|f5hurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | 2,565 GHz 2.570 GHz 100.000 kHz 2.56712 GHz 7.83 dbm -22.17 db
2.475 GHz 2.490 GHz 1.000 MHz 248897 GHz -39.36 dBm 4.36 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -22.83 dBm -12.93 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49480 GHz -33.44 dem -20.44 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57100 GHz -18.74 dBrm -8.74 de
2,495 GHz 2.496 GHz 50.000 kHz 2,49593 GHz -33.78 dém -26.78 dB 5 £75 GH= 3 576 GH= 1,000 Mz 2.57501 GHz 33,31 dbm 50 31 0B
2,498 GHz 2.505 GHz 100,000 kHz 2,50280 GHz 7,41 dém -22.59 dB 5.576 GHz 2.505 GHz 1.000 MHz 5 57803 GHz 36 80 dBm 11608
.
I J1 i

Date: 25.DEC.2017 16:52.06

Date: 25.DEC.2017 18:45:23

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XA5

Page Number 1 A102 of A143
Report Issued Date : Feb. 12,2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE

Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 7 / 5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum =] sp n 7
Ref Level 25.50 dBm  Offset 5.50 dB Mode Auto Sweep Ref Level 25.50 dém  Offset 5.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr 01 avgrwr
1 imit ¢heck PABS ,QEG‘EIIL?HFE‘JMEK"FC, PABS
20 uPll-‘r‘lb-! SPURIOUS INE_ABS PABS ﬂ PIV\P 'p”"“ﬂ IS_LINE_ABS PAES
10 dem J 1 10 dém ; l
ods : ‘l 0 dBm , |
k
10 dBm J -10 dBm I !
20 dam. ’ l a1 0 dem |
SPURIOUS_LINE_ARS_ r ] q [
30 de:
-30 dam H i | m “ I \ fﬂ\
40 dBm
-40 dBm I‘ l | \ || N
] , l i / Wlﬁ\d | N oy
50 dBm P =
o ‘ j e 50 dBm
60 dBm -
-70 dem
70 dem
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start 2,475 GHz 8004 pts Stap 2.508 GHz JIfshurious 5
Spurious Emissions . Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | ALimit 2,565 GHz 2.570 GHz 100.000 kHz 2.56965 GHz 20.30 dém -9.70 db
2,475 GHz 2.490 GHz 1.000 MHz 2.49049 GHz ~50.52 dém ~25.53 dB 2,570 GH= 2571 GHe 100,000 kHz 2 t7000 GHe 1891 dBm 591 ds
2.480 Gz 2.495 GHz 1.000 MHz 2.49169 GHz -38.50 dem -25.50 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57399 GHz -26.67 dBm -16.87 dB
2,495 GHz 2.496 GHz 50.000 kHz 249500 GHz -35.44 dém -22.44 dB 5 £75 GH= 2 576 GHe 1,000 Mz 267505 GHz ~35.85 dBm 2585 de
2,498 GHz 2.505 GHz 100,000 kHz 250034 GHz 20.04 dem -9.06 dB 5.576 GHz 5 585 GHz 1.000 MHz 5 57802 GHe —40.07 cBm 1507 db
.
i . - i 1 o

Date: 25.DEC.2017 16:49°49

Date: 25.DEC.2017 17:02:50

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ [_] o
Spectrum = Spe n v
Ref Level 25.50 dBm  Offset 5.50 dB Mode Auto Sweep RefLevel 25.50 d&m  Offset 5.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS - | q‘EwﬁFE‘AiUCk-“F‘(_ PABS
20 uPll-‘r‘lb-! SPURIOUS INE_ABS PABS PI!IP. SPURIOUS _LINE_ABS. PASES
10 dem 10 dBm
ods \
-10 dem l \_\
2N Al b
SPURIOUS_LINE_ABS_ lL N [
-30 dBm
m’_'
-40 dBm T g
50 dom W"’M
60 derm
60 dBm
-70 dem
70 dBm
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.505 GHz J|f5hurious 1S
Bpurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,565 GHz 2.570 GHz 100.000 kHz 2.56857 GHz 6.85 dBm -23.15 db
2.475 GHz 2.450 GHz 1.000 MHz 2.49047 GHz -40.32 dém 32 dé 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -25.58 dBm -15.58 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49494 GHz -33.24 dém -20.24 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57108 GHz -20.57 dBm -10.57 d&
2,495 GHz 2.496 GHz 50.000 kHz 2,49589 GHz -42.69 dém -29.69 dB 5 £75 GH= 2 576 GHe 1,000 Mz 2.57504 GHz ~33.55 B 20,55 dB
2,498 GHz 2.505 GHz 100,000 kHz 2,50281 GHz £.58 dem -23.42 dB 5.576 GHz 5 585 GHz 1.000 MHz 2 57818 GH2 36,01 cBm 1101 B
.
I X i -
Date: 25.DEC.2017 165314 Date: 25.DEC.2017 16:50:24
Sporton International (Kunshan) Inc. Page Number : A103 of A143

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : IHDT56XA5

Report Issued Date : Feb. 12,2018
Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 7 / 10MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 25.50 dBm  Offset 5.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum J#

Ref Level 2550 deém Offset 5.50 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 cvgPwr
) | SPURIAHIECHBEKABS _ PABS
Limit ¢heck PABS 5
20 opie— ‘ ‘ ahe F 2 A S PURIOUS JINE_Af PAES
ine _$PURIOUS_| INE_ABS PABS H € £
10 dBm 10 dém {I
0de J ! 0 dBm } ‘l
-10 dBm f i f l\ I;*|
SPURIB0s_LiNE_pes J \ J | [
5 OUS_LINE_ABS_ [ \ 1 -
-30 dam i Il / (— ' \
| I | Nla
-40 dem J ,J M\% J l ~dJ w \
r rd m o } 1 s ]
50 dem y b v 4 et i T I
-60 dBm
-60 dBm
-70 dBm
-70 dam
Start 2.56 GHz 10005 pts Stop 2.595 GHz
Etort 2,475 Ghz 8004 pts Stop 2.51 GHz ] || mhere v
Spurious Emissions . Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALil 2,560 GHz 2.570 GHz 100.000 kHz 2.56942 GHz 21.75 dBm -8.25 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48309 GHz -42.06 dém -17.06 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -24.67 dBm -14.67 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49149 GHz -22.99 dém -9.99 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57368 GHz -32.20 dBm -22.20 dB
2,455 GHz 2.496 GHz 100.000 kHz 2.49600 GHz -46.38 dBm -33.38 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57808 GHz 25 44 dBm Z12.44 dB
2,496 GHz 2.510 GHz 100,000 kHz 2.50059 GHz 21.52 dBm -8.48 d& >.580 GHz 5.595 GHz 1,000 MHz 5.58709 GHz ~41.15 dbm C16.15 dB
i ] L il ]

Date: 25.DEC.2017 17:08 46

Date: 25.DEC.2017 18:43:10

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um c%:
Ref Level 25.50 dBm  Offset 5.50 dB Mode Auto Sweep RefLevel 25.50 d&m  Offset 5.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGIECHBIEKABS PABS
20 uPll-‘r‘lb-! EPURIOUS INE_ABS PABS = uPlrr‘lP. SPURIOUS _LINE_ABS PASES
10 dBm 10 dBm
0de e q"ﬁ'é’m -'M‘l
10 dBm l ] 10 dem \
50 dam ‘ l 20 dBm !
SPURIOUS_LINE_ABS_ J ‘l\ WM
30 dBm Lpent="! —— -30 dem
a0 db L’ -40 dem
-40 dBm -
e 50 de:
50 dem
50 d gy ]
-60 dBm
60 dBm
-70 dem
70 dBm
Start 2.56 GHz 10005 pts Stop 2.595 GHz
Start 2,475 GHz 8004 pts Stop 2.51 6Hz J|[gyurious 5
Bpurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | 2,560 GHz 2.570 GHz 100.000 kHz 2.56354 GHz 4.84 dBm -25.16 db
2.475 GHz 2.450 GHz 1.000 MHz 2.49042 GHz -35.98 dém -10.98 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -24.32 dBm -14.32 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49492 GHz -26.85 dém -13.85 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57106 GHz -20.39 dBm -10.39 d&
2,495 GHz 2.496 GHz 100,000 kHz 2,49598 GHz -34.47 dém -21.47 dB 5 £75 GH= 2 280 GHz 1,000 Mz 2.57510 GHz ~24.86 dBm 1166 dB
2,498 GHz 2.510 GHz 100,000 kHz 2,50526 GHz 5.14 dém -24.86 dB 5.580 GHz 5 565 GHz 1.000 MHz 5. SA00R GHz 37.50 cBm 1250 B
.
I 1 i

Date: 25.DEC.2017 17.07.37

Date: 25.DEC.2017 17:17:13

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XA5

Page Number 1 A104 of A143
Report Issued Date : Feb. 12,2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 7 / 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 25.50 dBm
SGL Count 100/100

Offset 5.50 dB

Mode Auto Sweep
SGL Count 1004100

Ref Level 2550 deém Offset 5.50 dg

Mode Auto Sweep

@1 AvoPwr 01 AvgPwr
1 imit ¢heck PABS ,QEQ‘E[IL?HFE‘JMEIUF‘, PABS
20 UP[I-\;“_! SPURIOUS INE_ABS PABS ﬂ FIV\P sPURIOUS _LINE AR‘ PAES
|
10 dBm \[ 10 dBm H
0 db J | 0 dem J \
-10 dBm {[ \\ -10 dem: / \ I;*‘
2N dam 1 T
SPURIOUS_LINE_ABS_ / \ [\ |
|
-30 dBm T t} f\
L I L
40 dem / a Iy ‘ \J‘\___J |
4 A g Sl ]
50 dBm _’m \ et |\ - I
A T, s R I
w -60 dBm
-60 dBm
-70 dBm
-70 d&m
Start 2.56 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.81 GHz ]| |5 oRete =
Spurious Emissions : Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | ALimit 2,560 GHz 2.570 GHz 100.000 kHz 2.56541 GHz 20.14 dém -9.86 db
2,475 GHz 2.490 GHz 1.000 MHz 2.48318 GHz -42.52 dém -17.62 d8 2,570 GHz 2.571 GHz 200,000 kHz 2.57000 GHz -27.03 dBm -17.03 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49179 GHz -24.97 dém -11.97 dé 2,671 GHz 2.575 GHz 1,000 MHz 2,57396 GHz -33.90 dbm -23.90 di
2.495 GHz 2.496 GHz 100.000 kHz 2.49600 GHz -48.07 dBm -35.07 dB 5 575 GH= 2,580 GHz 1,000 MHz 357825 GHz 55,39 dBrm 16,30 dB
2.496 GHz 2.510 GHz 100.000 kHz 2.50061 GHz 20.40 dBm -9.60 dB 5.580 GHz 2.695 GHz 1,000 MH2 2.58695 GHz 42,58 dBm -17.56 dB
Y
Il « - N i w

Date: 25.DEC.2017 17:09°54

Date: 25 DEC.2017 18:42:04

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 25.DEC.2017 17.06:29

ﬁ m o
Spectrum = Spe n v
Ref Level 25.50 dBm  Offset 5.50 dB Mode Auto Sweep RefLevel 25.50 d&m  Offset 5.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGIECHBIEKABS PABS
20 uPll-‘r‘lb-! EPURIOUS INE_ABS PABS ZUUPI["“E SPURIOUS _LINE_ABS PASES
10 dBrm 10 dBm
ode s Y jﬁh‘w - Pty
-10 dem }l ‘l ‘m dBm | I__|
|
2N Al L‘ J]zn dBm T ‘
SPURIOUS_LINE ABS_
- J, “30 dBm e
-30 dBm L L' iy e ™
oty -40 dem
40 dem i M"M
MM""W 50 dem Yorbi
-50 dBm—
-60 dBm
60 dBm
-70 dem
70 dBm
Start 2.56 GHz 10005 pts Stop 2.595 GHz
Start 2,475 GHz 8004 pts Stop 2.51 6Hz J|[gyurious 5
Bpurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,560 GHz 2.570 GHz 100.000 kHz 2.56436 GHz 4.33 dBm -25.67 db
2.475 GHz 2.450 GHz 1.000 MHz 2.49046 GHz -36.59 dém 59 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -25.38 dBm -15.38 d8
2.490 GHz 2.495 GHz 1.000 MHz 2.49490 GHz -27.82 dém -14.88 dB 2.571 GHz 2.575 GHz 1.000 MHz 2.57111 GHz -22.32 dBm -12.32 d&
2,495 GHz 2.496 GHz 100,000 kHz 2,49533 GHz -35.84 dém -22.84 dB 5 £75 GH= 2 280 GHz 1,000 Mz 2.57510 GHz ~27.42 B 1442 0B
2,498 GHz 2.510 GHz 100,000 kHz 2,50700 GHz 4,12 dem -25.88 dB 5.580 GHz 5 565 GHz 1.000 MHz 5 SR04 CH2 37.64 dBm 12.64 B
.
Il j ( £

Date: 25.DEC.2017 17.16:04

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XA5

Page Number : A105 of A143
Report Issued Date : Feb. 12,2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 7 / 15MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum ¥ | n 7
Ref Level 25.50 dBm  Offset 5.50 dB Mode Auto Sweep Ref Level 25.50 dém  Offset 5.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit ¢heck PABS ,:EG‘EIIL?HFE‘JMEK"FC, pABS
20 BN —FPuRIOUS [ INE_ABS PABS n Fihe PURIOUS LINE_ABS ﬁ PakS
10 dBm 10dBm [
ods H 0 dBm | 'L
-10 dBm | l]\ -10 dem 1’
T ) \ \
o0 dom ‘ { ! H -2 dem T
SPURIOUS_LINE_ABS_ | f \ ” / "(
-bi d:
-30 dBm - { m m ] \ /,.\ / ,\
/ \ l [ g dBm . W
-40 dBm F=\ | . E ZL “ T \W \ / \
-50 d8m f \\ f / \\\ | \ A|fise e I ——r e 5
.-1// “‘Mm‘—f’ 60 dBm
60 dBm
-70 dem
-70 d&m
Start 2.555 GHz 10005 pts Stop 2.595 GHz
Start Z.475 GHz 8004 pts Stap 2.515 GHz JIf5hurious 5
Spurious Emissions . Rangelow | RangeUp | RBW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | ALimit 2,555 GHz 2.570 GHz 100.000 kHz 2.56815 GHz 21.04 dém -8.96 db
2.475 GHz 2.450 GHz 1.000 MHz 2.48752 GHz -26.58 dém -1.56 de 2,570 GHz 2.571 GHz 300.000 kHz 2,57001 GHz -21.86 dBm -11.86 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49421 GHz -38.48 dem -25.43 dB 2.571 GHz 2.575 GHz 1.000 MHz 2.57102 GHz -35.67 dBm -25.67 dB
2,495 GHz 2.496 GHz 150,000 kHz 2,49539 GHz -53.99 dém -40.39 dB 5 £75 GH= 2 285 GHz 1,000 Mz 268250 GHz 26 35 dBm 1335 de
2,498 GHz 2.515 GHz 100,000 kHz 2,50084 GHz 21.52 dem -8.48 dB 5.585 GHz 5 565 GHz 1.000 MHz 5 5513 GHe 3.2 cbm 26 21 db,
.
i . - i 1 o

Date: 25.DEC.2017 1850:23

Date: 25.DEC.2017 17:35:03

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ m m
Spectrum = Spe n v
Ref Level 25.50 dBm  Offset 5.50 dB Mode Auto Sweep RefLevel 25,50 dBm  Offset 5.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 avopwr
Limit ¢heck PABS - | c“E!g\?ﬁFJ:‘AiUCk-“F‘(_ paBs
20 UPIITIH EPURIOUS INE ABS PAES FI!IP. SPURIOUS _LINE_ABS PABS
10 dBm 10 dBm
oda FWMWWM Q[DD“"“ }
-10 dem | l -10 dBm ‘
|
. | | o e
SPURIIS LINE_ABS_ I J ! NJ'*M l
30 dBm et J 430 dem
) S e
JW PR -40 dBm
-40 dBm
T —
50 dBm
-50 dg o
-60 dem:
-60 dBm
-70 dem
-70 dBm
Start 2.555 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.515 GHz J|fghurious 1S
Bpurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,555 GHz 2.570 GHz 100.000 kHz 2.55913 GHz 3.33 dBm -26.67 db
2,475 GHz 2.490 GHz 1.000 MHz 2.49049 GHz -31.11 dém 11d8 2,570 GHz 2.571 GHz 300,000 kHz 2.57000 GHz -24.37 dBm -14.37 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49479 GHz -26.61 dém -13.61 dé 2,671 GHz 2.575 GHz 1,000 MHz 2,57118 GHz -21.04 dBm -11.04 dB
2.495 GHz 2.496 GHz 150.000 kHz 2.49595 GHz -33.79 dBm -20.75 dB 5 £75 GH= 3 58E GH2 1.000 M2 357508 GHz 54.25 dBm 1125 dB
2.496 GHz 2.515 GHz 100.000 kHz 2.51005 GHz 3.41 dBm -26.59 dB 5.585 GHz 2.505 GH2 1.000 MHz 2.68502 GHz 42 .52 dBm 17.59 dB
Y
Il X i -
Date: 25.DEC.2017 17.2418 Date: 25.DEC. 2017 17:33:54
Sporton International (Kunshan) Inc. Page Number : A106 of A143

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : IHDT56XA5

Report Issued Date : Feb. 12,2018

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 7 / 15MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

o
Spectrum * v
Ref Level 25.50 dBm  Offset 5.50 dB Mode Auto Sweep Ref Level 25.50 dém  Offset 5.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
1 imit ¢heck PABS ,:EG‘EIP?HFE‘JMEK"FC, PaBS
20 uPll-‘r‘lb-! SPURIOUS INE_ABS PABS '\ FF\P SPURIOUS_LINE_ABS. ( PAES
10 dam | 10 dém [
ods H 0 dBm J k
10 dam ) l\ -10 dBm - '\ ‘
o0 dom ‘ [ A Pl -2p dem T
SPURIOUS_LINE_ABS_ | / \ H / ‘l
N B g A a
449 dBm {
-40 dBm / \ jﬁ J H N '\\ \ I \\
so\dem t ;
-50 dem b J\ / \ Iy — ] I I
J L
R AN 50 dem
60 dBm
-70 dem
-70 d&m
Start 2.555 GHz 10005 pts Stop 2.595 GHz
Start Z.475 GHz 8004 pts Stap 2.515 GHz JIf5hurious 5
Spurious Emissions : Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | aimit 2,555 GHz 2.570 GHz 100.000 kHz 2.56815 GHz 20.10 dém -9.90 db
2.475 GHz 2.490 GHz 1.000 MHz 2,48743 GHz -28.84 dBm -3.84 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -25.09 dBm -15.00 dB
2.490 GHz 2.495 GHz 1.000 MHz 249412 GHz -38.79 dém -25.79 dB 2.571 GHz 2.575 GHz 1.000 MHz 2.57101 GHz -38.19 dBm -28.19 dB
2,495 GHz 2.496 GHz 150,000 kHz 2,49600 GHz -55.09 dém -42.09 dB 5 £75 GH= 2 285 GHz 1,000 Mz 268248 GHz -30.55 dBm 17,55 a8
2,498 GHz 2.515 GHz 100,000 kHz 2,50084 GHz 20.20 dem -9.80 d& 5.585 GHz 5 565 GHz 1.000 MHz 5 55500 GHe 53.42 cBm o6 42 B
.
I L - X i -
Date: 25.DEC.2017 18:31:39 Date: 25.DEC 2017 18:38:14
Lowest Band Edge / Full RB Highest Band Edge / Full RB
ﬁ m o
Spectrum = Spe n v
Ref Level 25.50 dBm  Offset 5.50 dB Mode Auto Sweep RefLevel 25.50 d&m  Offset 5.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGIECHBIEKABS PAES
UPF“ 6 3 3 ABS ZUUF[" SPURIOUS_LINE_ABS. PABS
ine PURIOUS INE_ABS PABS ine € £
10 dBrm 10 dBm
0 de e, D{ e b ey
-10 dem f \} -0 dBm ‘
|
50 Ham. } | -£0 dBm 1 I
SPURIOUS_LINE ABS_ P
J \W 30 dem L,‘ H"““‘-“w
-30 dBm — I
-40 dBm
M ol s d
e
50 dem
-60 dBm
-70 dem
Start 2.555 GHz 10005 pts Stop 2.595 GHz
L 5 GHz 8004 pts Stop 2.515 6Hz |||5urious v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,555 GHz 2.570 GHz 100.000 kHz 2.56126 GHz 2.47 dBm -27.53 dB
2.475 GHz 2.450 GHz 1.000 MHz 2.49049 GHz -32.89 dém 89 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -27.22 dBm -17.22 d8
2.490 GHz 2.495 GHz 1.000 MHz 2.49490 GHz -27.68 dém -14.63 dB 2.571 GHz 2.575 GHz 1.000 MHz 2.57198 GHz -23.76 dBm -13.76 dB
2,495 GHz 2.496 GHz 150,000 kHz 2,49535 GHz -34.41 dém -21.41 dB 5 £75 GH= 2 285 GHz 1,000 Mz 267511 GHz ~25.91 dBm 1291 d8
2,498 GHz 2.515 GHz 100,000 kHz 250048 GHz 2,45 dem -27.55 dB 5.585 GHz 5 565 GHz 1.000 MHz 5.5BE11 GHE Z41.67 dBm 1667 B
.
Il j ( £

Date: 25.DEC.2017 17:23.10

Date: 25.DEC.2017 17.32:46

Sporton

International (Kunshan) Inc.

TEL : +86-512-57900158

FAX : +8

6-512-57900958

FCC ID : IHDT56XA5

Page Number

1 A107 of A143

Report Issued Date : Feb. 12,2018

Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 7 / 20MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum =] sp n 7
Ref Level 25.50 dBm  Offset 5.50 dB Mode Auto Sweep Ref Level 25.50 dém  Offset 5.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 dvgPwr
Limit ¢heck PalES ,:EG‘EWHFE‘JMEK"FC, PABS
20 uPll-‘r‘lb-! EPURIOUS INE_ABS PABS 'l FF‘P SPURIOUS _LINE_ABS “h'\"\ll
10 dBm 10 dém H
ods ” 0 dBm J\
10 dBm J \ -10 dem r{ H
o0 dom J‘ \ h -2 dem I
SPURIGUS_LINE_ABS_ | r L “ r
-30 de:
-30 dBm fr""- [ l H m h ]
46, dBm
ot —f—} - I Y e, \
50 dam / \k f -t m,,,i M“wﬂm H\A '||‘\ f H oem f\\ Ve s AN
. S Mt b
i “"'ww-an 60 dBm
60 dBm
-70 dBm
-70 d&m
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Start Z.475 GHz 8004 pts Stop 2.52 GHz Jilspurious 5
Spurious Emissions . Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | ALimit 2,550 GHz 2.570 GHz 100.000 kHz 2.56892 GHz 21.01 dém -8.99 db
2.475 GHz 2.450 GHz 1.000 MHz 2.48337 GHz -26.73 dém -1.73 de 2,570 GHz 2.571 GHz 500.000 kHz 2,57004 GHz -21.08 dBm -11.08 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49198 GHz -38.16 dem -25.16 dB 2.571 GHz 2.575 GHz 1.000 MHz 2.57150 GHz -39.20 dBm -20.20 d&
2,495 GHz 2.496 GHz 200.000 kHz 2,49500 GHz -52.31 dém -39.31 dB 5575 CH= 2,590 GHz 1,000 MHz 268671 GHZ 3121 dBm lac1de
2,498 GHz 2.520 GHz 100,000 kHz 2,50108 GHz 21.65 dem -8.35 dB 5 550 GHz 5 565 GHz 1,000 Mz 5 55410 GHe 5340 cbm 26 40 db,
.
i . - i 1 o

Date: 25.DEC.2017 182534

Date: 25.DEC.2017 17:51:43

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ m o
Spectrum = Spe n v
Ref Level 25.50 dBm  Offset 5.50 dB Mode Auto Sweep RefLevel 25.50 d&m  Offset 5.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGIECHBIEKABS PABS
B 20 apm o= - -
ine _$PURIOUS INE_ABS PABS ine PURIOUS_LINE_ABS PASES
10 dBrm 10 dBm
de s 0 @
0 ~ \ —\
-10 dem [‘ I -10 dBm I |
50 Ham. | ‘ -30 dBm k T
SPURIOUS_LINE ABS H"‘M
I —— j 1 0 dBm i S
-30 dBm M 4
il H—*‘“ -40 dBm
-40 dBm ,f"’f
50 dem
50 o] —
-60 dBm
60 dBm
-70 dem
70 dBm
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.52 GHz |ilghurious 5
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,550 GHz 2.570 GHz 100.000 kHz 2.55835 GHz 1.97 dbm -28.03 db
2.475 GHz 2.450 GHz 1.000 MHz 2.49008 GHz -30.89 dém 89 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57001 GHz -23.46 dBm -13.46 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49498 GHz -27.45 dém -14.45 dB 2.571 GHz 2.575 GHz 1.000 MHz 2.57135 GHz -22.31 dBm -12.31 dB
2,495 GHz 2.496 GHz 200.000 kHz 2,49580 GHz -33.15 dém -20.19 dB 5 £75 GH= 2,590 GHz 1,000 Mz 2.57505 GHz ~24.25 dBm 112608
2,498 GHz 2.520 GHz 100,000 kHz 2,51016 GHz 2,11 dém -27.89 dB 5.500 GHz 5 565 GHz 1.000 MHz 559000 GHz 47.40 cBm o0 40 B
.
Il j ( £

Date: 25.DEC.2017 17.40:59

Date: 25.DEC.2017 17.50:34

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XA5

Page Number : A108 of A143
Report Issued Date : Feb. 12,2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 7 / 20MHz / 16QAM

Highest Band Edge / 1RB

Lowest Band Edge /1 RB

Spectrum

Ref Level 25.50 dBm  Offset 5.50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 2550 deém Offset 5.50 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 cvgPwr
Limit fheck PABS L SPURIRIECHBEKARS_ PABS
20 dB e EPURIOUS JINE ADS PAES “ PiNe $PURIOUS_|INE_ABS PAsH
10 dBm 10 dém J‘|
0de ” 0 dBm H
-10 dBm ‘ l -10 dBm / \
_2n dam A‘ Hrl n b dem |
SPURIOUS_LINE_ABS_ | |
-39 dBm
-30 dBm [ I H ,
| 40 dBm l
-40 dBm i J‘ W, e/ '\
\ h | ek b g AR
-50 dBm s f ﬂ“‘ \ "
ot 5 J '
" ] W Y ol 50 dem
-60 dBm
-70 dBm
-70 dam
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Etort 2,475 Ghz 8004 pts Stop 2.52 GHz ) || mhere v
Spurious Emissions . Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Frequency Power Abs__ | ALimit 2,550 GHz 2.570 GHz 100.000 kHz 2.56890 GHz 20.13 dém -9.87 db
2.475 GHz 2.490 GHz 1.000 MHz 248320 GHz -29.63 dém ~4.63 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57000 GHz -24.82 dBm -14.92 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49232 GHz -39.32 d&m -26.32 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57105 GHz -40.38 dBm -30.38 de
2,455 GHz 2.496 GHz 200,000 kHz 2.49555 GHz -52.44 dBm -39.44 dB 2.575 GHz 2.590 GHz 1,000 MHz 2.567787 GHz 234.05 dBm Z21.05 dB
2,496 GHz 2.520 GHz 100,000 kHz 2.50108 GHz 20.42 dBm -9.58 d& .550 GHz 5.595 GHz 1,000 MHz 5.50047 GHz -53.08 dbm -58.98 dB
Y
]—' [ | AX ‘"[ (| ]

Date: 25.DEC.2017 182619

Date: 25.DEC.2017 18:27:51

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spe n
Ref Level 25.50 dBm  Offset 5.50 dB Mode Auto Sweep RefLevel 25.50 d&m  Offset 5.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS - | ‘:“E!L?iiFE‘AIUCk-"F‘(_ PABS
20 uPll-‘r‘lb-! SPURIOUS INE_ABS PABS FI!IP. SPURIOUS _LINE_ABS PASES
10 dBm 10 dBm
0 de A y N 0 5 - =
-10 dem ‘f I -10 dBm I |
o0 dam, | -30 dBm T T
SPURIOUS_LINE ABS_
T | 1 —
-30 dBm . MM
HMWJJ -40 dBm -‘““M"
/"M 50 dem T rann
60 derm
-70 dem
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Start 2,475 GHz 8004 pts Stop 2.52 GHz J|[gyurious 5
Bpurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy Power Abs | Atimit | 2,550 GHz 2.570 GHz 100.000 kHz 2.55645 GHz 0.88 dBm -29.12 db
2.475 GHz 2.450 GHz 1.000 MHz 2.49048 GHz -31.69 dém 69 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57001 GHz -25.85 dBm -15.85 dB
2490 GHz 2,405 GHz 1.000 MHz 249491 Gz -28.21 dém -15.21 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57129 GHz -24.49 dBm -14.49 d&
2,495 GHz 2.496 GHz 200.000 kHz 2,49539 GHz -34.59 dém -21.59 dB 5 £75 GH= 2,590 GHz 1,000 Mz 267518 GHz ~26.22 dBm 13228
2,498 GHz 2.520 GHz 100,000 kHz 2.51113 GHz 1,40 dBm -28.60 dB 5.500 GHz 5 565 GHz 1.000 MHz 5 58020 GHe 46,82 dBm 2182 B
.
I X i -
Date: 25.DEG.2017 17:39.50 Date: 25.DEC.2017 17.49:28
Sporton International (Kunshan) Inc. Page Number 1 A109 of A143

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : IHDT56XA5

Report Version

Report Issued Date : Feb. 12,2018

: Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

Conducted Spurious Emission

LTE Band 2/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Dater 26 DEC 2017 09-05:29

Date: 26 DEC 2017 09:06:25

: =) (=] — @
Ref Level 0,00 dBm  Offset 5.00 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 5.00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit Ihnrk PAES Limit 'thrrk PaES
10 ddRf—HEURIOUS LINF ABS PARS -10 d#RR—FBLRIOUS LINE ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
-40 dB -40 dBm
T PR e ~ T N A
i 50 dBm —
I—— bl v r— ™
Someer
-0 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 953.70565 MHz -53,60 dBm -40.60 dB 30,000 MHz 1,000 GHz 1.000 MHz 9682.30635 MHz -53.85 dBm -40.85 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.82048 GHz -53.95 dBm -40.95 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83769 GHz -54,15 dBm -41,15 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.99802 GHz -52,95 dBm -39,95 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,009118 GHz -53,10 dBm -40,10 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.70068 GHz -41.75 dBm -28.75 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7006% GHz -43,15 dBm -30.15 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.66129 GHz -49.80 dBm -36.80 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.71879 GHz -49.62 dBm -36.62 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.75504 GHz -45.77 dBm -32,77 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.76104 GHz -45.73 dBm -32.73 dB
~ — ~
L VA J - L JL 4 ‘

Middle Channel / QPSK

Middle Channel / 16QAM

: n = spe w
Ref Level 0.00 dem  Offset 5.00 dg Mode Auto Sweep Ref Level 0.00 dBm Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PARS
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
40 de -40 dBm
oneel i, " P,
_ < 50 dBm — N
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 917.83358 MHz -53.78 dBm -40.78 dB 30,000 MHz 1,000 GHz 1.000 MHz 952.25137 MHz -53.88 dBm -40.88 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83517 GHz -53.82 dBm -40.82 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.80453 GHz -54.27 dBm -41.27 dg
1,920 GHz 3,000 GHz 1.000 MHz 2.96995 GHz -53,33 dBm -40,32 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.07643 GHz -53.18 dBm -40.18 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.98692 GHz -48.25 dbm -35.25 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.88793 GHz -48.14 dBm -35.14 db
9.000 GHz 13.000 GHz 1.000 MHz 12.69829 GHz -49.63 dBm -36.63 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.71579 GHz -49.76 dBm -36.76 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.73904 GHz -45.61 dBm -32.61 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.76204 GHz -45.32 dBm -32.82 d&
hid bl
{ L J v L L J wa

Date: 26.DEC.2017 09.08.03

Date. 26.DEC.2017 09.08.58

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XA5

Page Number

Report Issued Date : Feb.

Report Version

: Rew.

: A110 of A143

12,2018
01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LA

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 2/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

o
L n =
Ref Level 0.00 dem  Offset 5.00 d2 Mode Auto Sweep Ref Level 0.00 dem Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit Ihnrk PAES Limit 'thrrk PaES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
-40 dg -40 dBm
el A et ot
. s 50 dBm — —
Mo 4
-0 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 875.65967 MHz -53.79 dBm -40.72 dB 30,000 MHz 1,000 GHz 1.000 MHz 914.44028 MHz -53.80 dBm -40.80 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.63787 GHz -54.24 dBm -41.24 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.80159 GHz -54,37 dBm -41.37 d&
1,920 GHz 3,000 GHz 1.000 MHz 2.98201 GHz -53,24 dBm -40,24 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.06779 GHz -52,98 dBm -39,98 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.88743 GHz -48.02 dbm -35.02 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.85943 GHz -48.25 dBm -35.25 db
9.000 GHz 13.000 GHz 1.000 MHz 12.69679 GHz -49.76 dBm -36.76 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.68179 GHz -49.96 dBm -36.96 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.73754 GHz -45.84 dBm -32.84 dBb 13.000 GHz 19,500 GHz 1.000 MHz 15.73654 GHz -45.99 dBm -32,99 d&
hid bl
L VA J - L JL 4 ‘

Dater 26 DEC 2017 09:15:08

Date: 26 DEC 2017 09:16:03

LTE Band 2 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

E n e pe -
Ref Level 0.00 dem  Offset 5.00 dg Mode Auto Sweep Ref Level 0.00 dBm Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
40 dBm
1 — o, "
. — i Y 50 dBm | . J—_CY.
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 872.75112 MHz -53.82 dBm -40.82 dB 30,000 MHz 1,000 GHz 1.000 MHz 931.40680 MHz -53.74 dBm -40.74 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -53.95 dBm -40.95 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.83601 GHz -54.11 dBm -41.11 dg
1,920 GHz 3,000 GHz 1.000 MHz 2.93360 GHz -53,36 dBm -40.36 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.09190 GHz -53.28 dBm -40.28 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.70068 GHz -42.56 dBm -29.56 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.7006% GHz -44.19 dBm -31.15 db
9.000 GHz 13.000 GHz 1.000 MHz 12.66629 GHz -49,90 dBm -36.90 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.69629 GHz -49.31 dBm -36.81 dB
13.000 GHz 18,500 GHz 1.000 MHz 15.75404 GHz -45.82 dBm -32.82 dB 13.000 GHz 18,500 GHz 1.000 MHz 15.75354 GHz -45,94 dBm -32.94 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 2 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100

oOffset 5.00 d8 Mode Auto Sweep

Ref Level 0.00 dBém
SGL Count 100/100

Offset 5.00 d& Mode Auto Sweep

@1 avgPwr @1 AvgPwr
Limit thnrk PAES Limit PaES
-10 ddfR—FEURIQUS |INE_ARS PARS _1p diBe INE_ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
-40 dB -40 dBm
P, o,
L - P 50 dBm . = PO,
PRSI ———
-0 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 880.99200 MHz -53.73 dBm -40,73 dB 30,000 MHz 1,000 GHz 1.000 MHz 924.13543 MHz -53,88 dem -40,68 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83391 GHz -53.76 dBm -40.76 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83601 GHz -54,38 dBm -41.38 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.97571 GHz -53,23 dBm -40,23 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,08758 GHz -53,13 dBm -40,13 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.88943 GHz -48.12 dBm -35.12 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.88593 GHz -48,18 dBm -35.18 db
9.000 GHz 13.000 GHz 1.000 MHz 11.75491 GHz -49.97 dBm -36.97 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.70379 GHz -49.72 dBm -36.72 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.75154 GHz -45.79 dBm -32,79 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.75004 GHz -45.91 dBm -32.91 dg
{ 1 J L] ( )| J L]

Dater 26 DEC 2017 09:24:46

Date: 26 DEC 2017 092541

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 26.DEC.2017 09.31.51

Date: 26.DEC.2017 09.32:46

: w0 @) |5, )
Ref Level 0.00 dem  Offset 5.00 d8 Mode Auto Sweep Ref Level 0,00 dém  Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk (33
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
-40 dBm
1 . P,
; . PR Y, 50 dBm . Y,
i -‘_.W' -
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 920.25737 MHz -54,00 dBm -41,00 dB 30,000 MHz 1,000 GHz 1.000 MHz 944,49525 MHz -53.72 dBm -40.72 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.79025 GHz -54.09 dBm -41.00 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.82174 GHz -54,18 dBm -41.18 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.99694 GHz -53,00 dBm -40,00 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,08327 GHz -53,07 dBm -40,07 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.83993 GHz -48.29 dbm -35.28 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.87943 GHz -47.98 dBm -34,98 db
9.000 GHz 13.000 GHz 1.000 MHz 12.70079 GHz -49.62 dBm -36.62 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.70279 GHz -49.88 dBm -36.88 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.75204 GHz -45.73 dBm -32,72 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.75954 GHz -45.36 dBm -32.86 di&
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